SIDE / MAIN STAND FOR HVA TX 125 2018

SIDE / MAIN STAND for HVA TX 125 2018
1
(1)  79003023044
SIDE STAND CPL. EXC 16
2
(2)  58605083014
SCREW M5X14 TORX 25 07
3
(3)  79003023090
SPRING BRACKET EXC 16
4
(4)  78003023081
SIDE STAND BUSHING EXC-EU 08
5
(5)  0770180020
JOINT THORIQUE
O-RING 18.00X2.00 NBR70
6
(6)  78003123070
SPACING TUBE SPRING RETAINING BRACKET
SPACER BUSH. SPRING BRACKET
7
(7)  79003023050
SIDE STAND STOP PLATE
8
(8)  0019080266S
COUNTER-SUNK SCREW ISA45 M8X26
9
(9)  0014050123
VIS EPAULEE M 5X12 SW=6
HH COLLAR SCREW M 5X12 WS=6
10
(10)  0770125015
JT THORIQUE CREPINE 12
O-RING 12,5X1,5 NBR
11
(11)  79003024000
SIDESTAND SPRING EXC 16
12
(12)  78003023155
PIED DE BEQUILLE EXC
STAND BASE
13
(13)  50303018000
ÉLASTIQUE L=145MM
RUBBER L=145MM
Part number Description
# 1
79003023044
SIDE STAND CPL. EXC 16
# 2
58605083014
SCREW M5X14 TORX 25 07
# 3
79003023090
SPRING BRACKET EXC 16
# 4
78003023081
SIDE STAND BUSHING EXC-EU 08
# 5
0770180020
JOINT THORIQUE
O-RING 18.00X2.00 NBR70
# 6
78003023070
78003123070
SPACING TUBE SPRING RETAINING BRACKET
SPACER BUSH. SPRING BRACKET
# 7
79003023050
SIDE STAND STOP PLATE
# 8
0019080266S
COUNTER-SUNK SCREW ISA45 M8X26
# 9
0014050123
VIS EPAULEE M 5X12 SW=6
HH COLLAR SCREW M 5X12 WS=6
# 10
0770125015
JT THORIQUE CREPINE 12
O-RING 12, 5X1, 5 NBR
# 11
79003024000
SIDESTAND SPRING EXC 16
# 12
78003023155
PIED DE BEQUILLE EXC
STAND BASE
# 13
50303018000
ÉLASTIQUE L=145MM
RUBBER L=145MM
HVA TX 125 SIDE / MAIN STAND parts diagram.

A part can be selected in the image screen and text screen.
We use cookies on our site to collect statistics on visits. By clicking on I accept or by continuing on this site you accept the use of these cookies. More infos...